CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN FRANCISCO BAY REGION
1515 Clay Street, Suite 1400, Oakland, California 94612
waterboards.ca.gov/sanfranciscobay

REVISED TENTATIVE ORDER R2-2025-00XX
NPDES PERMIT CA0037834

The following Discharger is subject to the waste discharge requirements (WDRs) set
forth in this Order:
Discharger City of Palo Alto

Name of Facility Palo Alto Regional Water Quality Control Plant and its sanitary
sewer system

Facility Address 2501 Embarcadero Way
Palo Alto, CA 94303
Santa Clara County

Table -1. Discharge Location

Discharae Discharge Point | Discharge Point
Pointg Effluent Description Latitude Longitude Receiving Water
(North-South) (East-West)
Advanced Secondary
[...]
Sample results less than the laboratory’s MDL.

Null Hypothesis

Statement used in statistical testing that has been put forward either because it is
believed to be true or because it is to be used as a basis for argument, but has not been
proved.

Percent Effect
Value that denotes the difference in response between a test concentration and a
control, divided by the mean control response and multiplied by 100.

Persistent Pollutants
Substances for which degradation or decomposition in the environment is nonexistent
or very slow.

Pollutant Minimization Program

Program of waste minimization and pollution prevention actions that include, but are not
limited to, product substitution, waste stream recycling, alternative waste management
methods, and education of the public and businesses. The goal of a Pollutant
Minimization Program is to reduce all potential sources of a priority pollutant through
pollutant minimization (control) strategies, including pollution prevention measures as
appropriate, to maintain the effluent concentration at or below the water quality-based
effluent limitation. Pollution prevention measures may be particularly appropriate for
persistent bioaccumulative priority pollutants where there is evidence that beneficial
uses are being impacted. Cost effectiveness may be considered when establishing the
requirements of a Pollutant Minimization Program. The completion and implementation
of a Pollution Prevention Plan, if required pursuant to Water Code section 13263.3(d), is
considered to fulfill the Pollutant Minimization Program requirements.

ATTACHMENT A — DEFINITIONS AND ABBREVIATIONS A-5



City of Palo Alto Order R2-2025-00XX
City of Palo Alto Water Quality Control Plant NPDES Permit CA0037834

Pollution Prevention

Any action that causes a net reduction in the use or generation of a hazardous
substance or other pollutant discharged into water and includes, but is not limited to,
input change, operational improvement, production process change, and product
reformulation (as defined in Water Code section 13263.3). Pollution prevention does not
include actions that merely shift a pollutant in wastewater from one environmental
medium to another environmental medium, unless clear environmental benefits of such
an approach are identified to the satisfaction of the State Water Resources Control
Board or Regional Water Board.

Regulatory Management Decision (RMD)
Decision that represents the maximum allowable error rates and thresholds for toxicity
and non-toxicity that would result in an acceptable risk to aquatic life.

Reporting Level (RL)

ML (and its associated analytical method) chosen by the Discharger for reporting and
compliance determination from the MLs included in this Order, including an additional
factor if applicable as discussed herein. For priority pollutants, the MLs included in this
Order correspond to approved analytical methods for reporting a sample result that are
selected by the Regional Water Board either from State Implementation Plan (SIP)
Appendix 4 in accordance with SIP section 2.4.2 or established in accordance with SIP
section 2.4.3. The ML is based on the proper application of method-based analytical
procedures for sample preparation and the absence of any matrix interferences. Other
factors may be applied to the ML depending on the specific sample preparation steps
employed. For example, the treatment typically applied in cases where there are matrix-
effects is to dilute the sample or sample aliquot by a factor of ten. In such cases, this
additional factor must be applied to the ML in the computation of the RL.

Response
Measured biological effect (e.g., on survival, reproduction, growth) of exposure to a
stimulus.

Routine Monitoring

Regular chronic toxicity monitoring required during the permit term. Routine monitoring
results may trigger MMEL compliance tests or MMET tests. If a violation of the MDEL or
MMEL occurs, or if the discharge does not meet the MDET or MMET, routine monitoring
also includes one sample collected during the following month (regardless of the regular
monitoring frequency), which is used to determine if a TRE is necessary. Routine
monitoring does not include surveillance monitoring.

Source of Drinking Water
Any water designated as municipal or domestic supply (MUN) beneficial use.

Standard Deviation (o)
Measure of variability calculated as follows:

Standard deviation = o = (Z[(x - u)?)/(n — 1))°°

ATTACHMENT A — DEFINITIONS AND ABBREVIATIONS A-6



City of Palo Alto Order R2-2025-00XX
City of Palo Alto Water Quality Control Plant NPDES Permit CA0037834

where: Xx is the observed value
M is the arithmetic mean of the observed values
n is the number of samples

Surveillance Monitoring

Chronic toxicity monitoring performed using the most sensitive species at an effluent
concentration at least double the IWC. Surveillance monitoring results are not for
assessing compliance with the chronic toxicity MMEL or MDEL.

Test of Significant Toxicity (TST)
Statistical approach used to analyze aquatic toxicity test data, as described in section
[11.B.3 of State Water Board’s State Policy for Water Quality Control: Toxicity Provisions.

Toxicity Reduction Evaluation (TRE)

Study conducted in a step-wise process designed to identify the causative agents of
effluent or ambient toxicity, isolate the sources of toxicity, evaluate the effectiveness of
toxicity control options, and then confirm the reduction in toxicity. The first steps of the
TRE consist of the collection of data relevant to the toxicity, including additional toxicity
testing, and an evaluation of facility operations and maintenance practices, and best
management practices. A Toxicity Identification Evaluation (TIE) may be required as
part of the TRE, if appropriate. A TIE is a set of procedures to identify the specific
chemicals responsible for toxicity. These procedures are performed in three phases
(characterization, identification, and confirmation) using aquatic organism toxicity tests.

ABBREVIATIONS
°F degrees Fahrenheit
°C degrees Celsius
% Percent
Mg/l Micrograms per liter
pS/cm Microsiemens per centimeter
1/Blending Event Once per blending event
1/Discharge Once per discharge
1/Day Once per day
1/Month Once per month
1/Quarter Once per quarter
1/Week Once per week
1/Year Once per year
2/Month Two times per month
2/Week Twice per week

ATTACHMENT A — DEFINITIONS AND ABBREVIATIONS A-7



City of Palo Alto

City of Palo Alto Water Quality Control Plant

2/Year
3/Week
4/Week
5/Week
AMEL
AWEL

B

BODs

C

C-24
CFU/100 mL
CciwQs
Continuous
Continuous/D
Continuous/H
CTR

cv

DMR

DNQ

DL

ECA

Grab

IWC

MDEL
MDET

MDL

MEC

MG

mg/L

mg/L as N
MGD

ML

Order R2-2025-00XX
NPDES Permit CA0037834

Twice per year

Three times per week

Four times per week

Five times per week

Average monthly effluent limitation
Average weekly effluent limitation
Background concentration

Biochemical oxygen demand (5 day @ 20°C)
Water quality criterion or objective

24-hour composite

Colony forming units per 100 milliliters
California Integrated Water Quality System
Measured continuously

Measured continuously, and recorded and reported daily
Measured continuously, and recorded and reported hourly
California Toxics Rule

Coefficient of Variation

Discharge Monitoring Report

Detected, but not quantified

Detection level

Effluent Concentration Allowance

Grab sample

Instream Waste Concentration

Maximum Daily Effluent Limitation
Maximum Daily Effluent Target

Method detection limit

Maximum effluent concentration

Million gallons

Milligrams per liter

Milligrams per liter as nitrogen

Million gallons per day

Minimum level

ATTACHMENT A — DEFINITIONS AND ABBREVIATIONS A-8



City of Palo Alto

City of Palo Alto Water Quality Control Plant

MMEL
MMET
MPN/100 mL
MRP

ND

NTR

NTU

pg/L
ppt
RL

RPA
SIP

SMR
s.u.

TIE
TRE
TSS
TST
TUa
TUc
WDRs
WQBEL

Order R2-2025-00XX

Median Monthly Effluent Limitation
Median Monthly Effluent Target

Most probable number per 100 milliliters
Monitoring and Reporting Program (Attachment E)
Not detected

National Toxics Rule

Nephelometric turbidity units

Picograms per liter

Parts per thousand

Reporting level

Reasonable potential analysis

Policy for Implementation of Toxics Standards for Inland
Surface Waters, Enclosed Bays, and Estuaries of California
(State Implementation Policy)

Self-Monitoring Report

Standard pH units

Toxicity identification evaluation
Toxicity reduction evaluation

Total suspended solids

Test of Significant Toxicity

Acute toxicity units

Chronic toxicity units

Waste discharge requirements

Water quality-based effluent limitation

ATTACHMENT A — DEFINITIONS AND ABBREVIATIONS

NPDES Permit CA0037834

A-9



ATTACHMENT B - FACILITY LOCATION

J Palo Alio Regional Water

Quality Control Plant

Discharge Point 001 to
San Francisco Bay

Discharge Point 003

‘| pischarge Point 002
from Renzel Marsh to
Matadero Creek

VAL
i

to Harbor Marsh

i




Order R2-2025-00XX

City of Palo Alto
City of Palo Alto Water Quality Control Plant NPDES Permit CA0037834

ST

f

t'-'!:r}‘ll-_«‘.':-.-! Mouritain
.“* ugh View Slough

Rah

"’r"
. /AN
Note:

This map is an excerpt from the 2021 USGS 7.5 Minute Maps for the Palo Alto and Mountain
View Quadrangles. There are no drinking water wells located within a quarter mile of the facility.

Casey

Forebay

My
o 1 195 0 KILOMETERS . 2
139" 1000 METERS 1000 2000
1T MILS 1 0.5 0 |
03" === =S 2SS =S
10 MILS MILES
1000 0 1000 2000 3000 4000 5000 6000 7000 BOOO 9000 10000
EE T 15 1 | ; 1 5 1 5 1 15 1
! FEET
UTM GRID AND 2015 MAGNETIC NORTH
DECLINATION AT GENTER OF SHEET
COMTOLUR INTERYAL 5 FEET
MORTH AMERICAN VERTICAL DATUM OF 1988
B-2

ATTACHMENT B — MAP



City of Palo Alto
City of Palo Alto Water Quality Control Plant

Order R2-2025-00XX
NPDES Permit CA0037834

ATTACHMENT C- PROCESS FLOW DIAGRAM

Bypass

Channel Monster

? % {OPP)
Influent
IJunc‘licn g Z PST Influent Primary

|_Box Channel Sedimentation

Int. Lift
Fixed-Film

e

Reactors

18 MGD*®

Pump o0 (5]
|
I
|
|
|
I

| Reconfigured I
I Aeration |
| Basins I
|
|
I i

Influent NPP)
e T
(Various

Locations) Bar
Screens

"

Secondary
Clarifiers

o

L

= T

Station

*Scum

Grit

Process Water
Bypass (No. 3 and No. 4)

Dual
Media M

| Filters R
Ultraviclet
Disinfection

M —

EFF-002 to
Matadero Cr.
via Renzel Marsh
(proposed)
Horizontal

a Levee Pilot

EFF-001 Project

Parallel
Qutfall

|

|

|

} Gurrent
| Outfall
|

I

t

Ly

N Fllters

JAlt. (not |connected) {5 Customers
=

Enhanced RW

Chlorine

R |
emoval Gravity

Thickeners

Septage
Thickener
Screenings | Grit Overflow

Blend
To Landfill Scum Tank

. Scum
Decant and Dewatering Concentrator ¥ ‘

Building Floor Sumps

) Belt Filter

Presses

Dewatered
Filtrate Sludge

9____

To 3rd Party for Processing
and Agricultural Application

WAS

&

Filter Backwash

| \
I
I
Contact
Tank é

Backwash Waste to Headworks ME/RO Feed

Future
(Local Plant)
=1

RO RO
Concentrate Permeate
(Local Plant)

=

" Backwash Waste to Headworks Reverse

Foul Air

Foul Air

Foul Air

@ EZSE Conveyors

I

Cake Storage Bins

—

) L Osmosis
Microfiltration System System

(Local Plant) (Local Plant)

Exhaust

Drain

Odor Control Scrubber Drainage

ATTACHMENT C — PROCESS FLOW DIAGRAM

Odor Control System
(Bioscrubber &
Carbon Filter)

Legend

= | iquid Stream
= Recycled Water
= Solids Stream
Odor and Exhaust Stream
M Flow Meter

Sampling Location

Raw Sewage Influent

Primary Effluent

Tower Effluent

RAS mixed with Tower Effluent

ML Channel to Secondary
Clarifiers

Secondary Effluent (Influent
Channel to DMF)

Final Effluent
Recycle Water

Sludge Cake Storage
and Hopper

o0 © 00OCO0O

“Flowmeter installed for Round
Secondary Clarifier RAS pumps only.
*"Scum from square clarifiers only.
Scum from round clarifiers go to
Influent Sewer.
“**Fixed-film reactors will be
decommissioned in 2028-2029.



City of Palo Alto
City of Palo Alto Water Quality Control Plant

ATTACHMENT D — STANDARD PROVISIONS

CONTENTS

NS g ko=

ATTACHMENT D — STANDARD PROVISIONS

STANDARD PROVISIONS - PERMIT COMPLIANCE
STANDARD PROVISIONS - PERMIT ACTION
STANDARD PROVISIONS — MONITORING ........cccccminmrrrinnnr s ssnnes
STANDARD PROVISIONS — RECORDS..........cooiiiimmrrerinn s
STANDARD PROVISIONS — REPORTING ........occoimiiiirrnnsssnse e nsnnes
STANDARD PROVISIONS - ENFORCEMENT
ADDITIONAL PROVISIONS — NOTIFICATION LEVELS

Order R2-2025-00XX
NPDES Permit CA0037834

D-1



City of Palo Alto Order R2-2025-00XX
City of Palo Alto Water Quality Control Plant NPDES Permit CA0037834

ATTACHMENT D — STANDARD PROVISIONS
1. STANDARD PROVISIONS — PERMIT COMPLIANCE
1.1. Duty to Comply

1.1.1.  The Discharger must comply with all of the terms, requirements, and conditions
of this Order. Any noncompliance constitutes a violation of the Clean Water Act
(CWA) and the California Water Code and is grounds for enforcement action;
permit termination, revocation and reissuance, or modification; denial of a
permit renewal application; or a combination thereof. (40 C.F.R. § 122.41(a);
Wat. Code, §§ 13261, 13263, 13265, 13268, 13000, 13001, 13304, 13350,
13385.)

1.1.2. The Discharger shall comply with effluent standards or prohibitions established
under CWA section 307(a) for toxic pollutants within the time provided in the
regulations that establish these standards or prohibitions, even if this Order has
not yet been modified to incorporate the requirement. (40 C.F.R.

§ 122.41(a)(1).)

1.2. Need to Halt or Reduce Activity Not a Defense. It shall not be a defense for a
Discharger in an enforcement action that it would have been necessary to halt or
reduce the permitted activity in order to maintain compliance with the conditions of
this Order. (40 C.F.R. § 122.41(c).)

1.3. Duty to Mitigate. The Discharger shall take all reasonable steps to minimize or
prevent any discharge in violation of this Order that has a reasonable likelihood of
adversely affecting human health or the environment. (40 C.F.R. § 122.41(d).)

1.4. Proper Operation and Maintenance. The Discharger shall at all times properly
operate and maintain all facilities and systems of treatment and control (and
related appurtenances) that are installed or used by the Discharger to achieve
compliance with the conditions of this Order. Proper operation and maintenance
also includes adequate laboratory controls and appropriate quality assurance
procedures. This provision requires the operation of backup or auxiliary facilities or
similar systems that are installed by a Discharger only when necessary to achieve
compliance with the conditions of this Order. (40 C.F.R. § 122.41(e).)

1.5. Property Rights

1.5.1. This Order does not convey any property rights of any sort or any exclusive
privileges. (40 C.F.R. § 122.41(g).)

1.5.2. The issuance of this Order does not authorize any injury to persons or property

or invasion of other private rights, or any infringement of state or local law or
regulations. (40 C.F.R. § 122.5(c).)

ATTACHMENT D — STANDARD PROVISIONS D-2



City of Palo Alto Order R2-2025-00XX
City of Palo Alto Water Quality Control Plant NPDES Permit CA0037834

1.6. Inspection and Entry. The Discharger shall allow the Regional Water Board,
State Water Board, U.S. EPA, and/or their authorized representatives (including
an authorized contractor acting as their representative), upon the presentation of
credentials and other documents, as may be required by law, to (33 U.S.C.

§ 1318(a)(4)(B); 40 C.F.R. § 122.41(i); Wat. Code, §§ 13267, 13383):

1.6.1.

1.6.2.

1.6.3.

1.6.4.

Enter upon the Discharger's premises where a regulated facility or activity is
located or conducted, or where records are kept under the conditions of this
Order (33 U.S.C. § 1318(a)(4)(B)(i); 40 C.F.R. § 122.41(i)(1); Wat. Code,
§§ 13267, 13383);

Have access to and copy, at reasonable times, any records that must be kept
under the conditions of this Order (33 U.S.C. § 1318(a)(4)(B)(ii); 40 C.F.R.
§ 122.41(i)(2); Wat. Code, §§ 13267, 13383);

Inspect and photograph, at reasonable times, any facilities, equipment